\\‘\npr;,,, N
\\\\\ \\\\-_/'// ’//’ A :I: @bkﬂ
dacsurk CNAS
Z 5 TESTING
"'*4@»‘\“ \l CNAS L3767

Ao 0 4h

Test Report
45 (Report No.): RTN-UN-1606-024

MO 2 R BRI

Sample Name: Li-ion battery

o R 5. BL265

Sample Model: BIL265

% 6 B AL RSB IR A

Consignor: Dongguan Amperex Technology Limited
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Dongguan Ampeji.:fex Technology 1 ited Test Center
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Manufacturer

Page 1/11
T2 TR PHE T Lt TR ZAEHI
Sample name Li-ion battery Test category After testing
RS R E
BL2 7 -06-
Sample model » Accepted date SRR
= snl -
FEABURE 3.85V 11.6Wh WRATF 46 H A 2016-06-16
Sample specification Test start date
A~ S 4
YR (T) 1 WUIRZEATH 2016-07-23
Sample quantity(pcs) Test end date
RICHAL REEHTRERRIEA PR A 7]
Consignor Dongguan Amperex Technology Limited
A Sl ol L ) =]
Sk West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address ; :
Province, P. R. China
)3 v TIEHTREIEREA PR 7]

Ningde Amperex Technology Limited

HE R R TR AR XS U 1 5

Test method and criterion

e RS No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R.
Manufacturer address .
China
WA TS A IRHRRAE: 15°C -25°C; FRBRBRE: 45%-75%
Tesi EnvipRmE: Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FEMIMR W R R/R/RAIRE AR
Appearance Silver nylon/Al/PP compound film
KA E CRTERIEMEBT R ARHETIH
_ oz o ST/SG/AC.10/11 Rev5, amend 2, 38.3
TR 7 ) s e

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

SR H e R RS HRBD b SMEBSEEG BREE. S BETSHL IRAUECR
Test it 3 Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
eI Overcharge, Forced discharge
UK, EHERFEIREE CRTER SIS RIGFR T M
iﬁ“iﬁéﬁiﬁ ST!‘SGIIAC.IOH] REVS, amend 2, 38.3 19?1?&5‘{]%*
Conclu.sion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3
WA 51
Testers éfsﬁg }/{?2{ fg % E 20/4. /. 2‘
Fil A5
Compiler m olb .26
T |
Checker \\@Q 117 ﬁ 24 b. gi /A NITR5e =T
~ :__ Dongguan Amperex
Vst Teghnology Limited Test Center
YP(% . o=l ) 28 (B T Teg G
ik }%ﬁﬁa:l BARGTN (signature)
Approval Cai Jingling: Technical Director

PR : L EE

Guo Jiali: Center Director

Form No.: QF-QSP-LAB-1026-09G
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HE bt i % 56
Sample description and description
T il 44 R i)
Sample name ERT Model BL265
BUER & FRAR HL
Rated capacity 3000mAh Nominal voltage SN
g DU BT
attery chemical composition
3R 7 LR S 2 HR 1 3 B L E B IMEHEIT O (0.2C 1EIRFEHLE 4.4V, SRIGDL 4.4V HHIERH
Test charge program % 0.02C)
T S AR

Test using a program

12 BR ) 365 7o AR Y L BT T AR e R B L (A 0.2C JORE 3.0V)

TUAAE ih /&1

Test sample image

& 1: 1Em

Figure 1: positive

Bl 2: R
Figure 2: negative

B 3: #RiR
Figure 3: Logo
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| WIRSIA 4 e Wik | ATER L,
No. Narrieist tast Standard requirement or the clause Test 3 | Test :
number of standard SHLEgSD.t conclusion Remark
; IR Tl e sty i e 35 R il
2
l Wg&?u FRUETMEY 858 T1; UN Manual of Test and ﬂ[{ﬁ'ﬁ 1 "%#;
Altitude simulation Cr;illtila ST/SG/AC.10/11/Rev.5, amend 2,383 | See Appendix 1 Passed g
e SRR T T 1 3 A e B Rl
2 i 2 35 FRHETE 3% T2; UN Manual of Test and W Fh G 2 GXii /
Thermal Er.'.:;llc;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
L1y BRAEE CRFEIRIEROLIS R
3 1Rzl FRHEFE 834 T3: UN Manual of Test and DL 3 % /
Vibration Criteria ST/SG/AC.10/11/Rev.5. amend 2,383 See Appendix 3 Passed
Test 3
WA ¥ CRTEIR BB IR IS R . _
4 MIEE FRYEFE 3488 T4; UN Manual of Test and BLF 4 GLi / —‘
Shock ﬁ;ritle;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 4 Passed
s
A0S S DEETIE < AR SIS R R s i
% External FRHETFME» 3835 T35, UN Manual of Test and WL 5 oA /
T Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
short-circuit Test 5
WA CRTFER TP LILT RIF
6 ﬁﬂifﬁiﬁ? FRUETE» 3888 T6; UN Manual of Test and I’Eﬁ‘j‘ﬁ 6 ﬁ*ﬁ /
Crush{]mpact Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
Test 6
s WA I «RTFIERE te s ety s ) !
7 ﬂﬁﬁ@. FRAETFNE» 3% T7; UN Manual of Test and EK‘H% 7 ‘%m /
Overcharge Criteria ST/SG/AC.10/11/Rev.5, amend 2,383 | See Appendix 7 Passed
Test 7
" A TGRS i Ha R o e
8 gﬁﬂﬂlj&kﬂ FRUETFME» 3838 TS; UN Manual of Test and DL 8 ﬁ% /
Forced disc]]arge Criteria ST/SG/AC.10/11/Rev.5, amend 2. 38.3 See Appendix 8 Passed
Test 8
AT 5 /
Test items
i i
T Y
S AL L 5 / Post /
3 2 ame
Subcontracted test condition R l code
Subcontracted
: Laboratory i M3
/ /
Address Tel.

Form No.: QF-QSP-LAB-1026-09G
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J75 | AT H 44 Bk e AR,
No. Name of test items Altitude simulation
P iy FE SR A WIAHT Before test MHXJE After test B4R s | Wk
Sample - —— : Mass] Residual | #H
Sample No. staus | BR[| JFEOWIE | bR | EEohE o | OV | Tes
m (g) U (V) my(g) Us (V) (%) result
8SSB18C09632A | HMikseasi
charge
8SSB18C09632A | Hikstassi y
NDG66A00DQ oy fulcliy 413054 4358 41.3024 4336 0.01% 99.50% 0
charge
8SSB18C09632A | HiksER7EH
NDG66A00DI Ica*c ully 412764 4360 412735 4346 0.01% 99.68% 0
charge
8SSBI8C09632A | HUkERFH
NDG66A00BY Iclyc n.gy 413616 4359 413600 4346 0.00% 99.70% 0
charges :
8SSB18C09632A | Hikse&ic
Teye full 41.2107 4358 412079 4327 0.01% 99.29%
NDG66A00DU jﬁég 9.29% 0
8SSB18C09632A | HksEaIih
leye fully 41.1220 4,360 41.1191 4345 0.01% 99.66%
NDG66AOOEU | "G g =1 0
8SSB18C09632A | Hikst&ici
. leye fully 41.0824 4357 41.0796 4333 0.01% 99.45% 0
NDGG66A00AT S R ’
8SSB18C09632A | Hiksesil
leye fully 41.3255 4360 41.3227 4.348 0.01% 99.72% 0
NDG66A0099 iy ? °
8SSB18C09632A | Hikiedish
leye full 41.1671 4364 41.1660 4340 0.00% 99.45% 0
NDG66A00DC il ? “
8SSB18C09632A | Hiksed
eye full 41.4341 4364 41.4325 4343 0.00% 99.52% 0
NDG66A007X Sl o <
PIFEH

W LAl V-G DRI RIS F-RAG O-FEINRE, JoHER, ok, JBm, BRA.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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ik 5 WIRTH A5 | WA
No. Name of test items | Thermal test
P FEfokAs | WART Before test WikJE After test R | MARBE IRz
Sample No Sample H 31l i —| Mass loss | Residual | Z5R
: status WA | JFEIE | iR | S %) OCV | Test
m; (g) Ur (V) m;(g) Uz (V) (%) result
8SSBI8C09632A | HkSERFM, .
NDG66A007D oye 41.3972 4.345 41.3966 4.276 0.00% 98.41% 0
charge:
SSSBISChIeads | MBESER, s ia5s WD
cye fully 3 33 : 4.2 g %
NDG66A00DQ e 3 66 0.00% 98.39% 0
8SSBI18C09632A | HKsed& 7 5
NDG66A00D] e iy 41.2735 4.346 412723 4276 0.00% 98.39% 0
charge:
8SSB18C09632A | MiksE#TH K
NDG66A00BY eye uly 41.3600 4.346 41.3580 4275 0.00% 98.37% 0
charge:
8SSB18C09632A | Hikse&T
Teye fully 412079 4.327 412073 4259 0.00% 43¢
NDG66A00DU b 00% 98.43% 0
$280 BC09002A ﬁ?\ﬁ?{ & 41.1191 4.345 41.1185 4274 0.00% 98
cye fu : 3 A ; .009% 37%
NDG66A00EU i o 37% 0
8SSB18C09632A | HikiE®Tih
Teye full 41.0796 4.333 41.0791 4267 0.00% 48%
NDG66A00AT ;ﬁ';rge i 4 0 98.48% 0
8SSB18C09632A | MR
NDG66A0099 oye filly 41.3227 4.348 413219 4278 0.00% 98.39% 0
charged
8SSB18C09632A | Hikst&ih ]
- leye full 41.1660 4.340 41.1657 4.265 0.00% 98.27% o)
NDG66A00DC charged
8SSB18C09632A | Hiksedici
Teye fully 41.4325 4.343 41.4321 4272 0.00% 98.37% 0
NDG66A007X darged 4 J
ANAE|

W Ll V-HEG DIMA; RS PG O-JRilbis, JoHES, JoMk, Joma, ToiL K o

Note: L-Leakage, V-Venting,

& no fire,

D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

Form No.: QF-QSP-LAB-1026-09G
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& no fire.
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e 3 WIRTH A5 | fea
No. Name of test items Vibration
R T IR Before test WHA S After test e ﬂ;ﬂﬁﬁf iﬂg
SampleNo. | “URE B | FEOLE | R | FHAE il ISV R
____ m@® | UM | m@ | U %) | resul
SIS\,SDB(]Iﬁs\E:gg%A * %{:Ejfﬂ 41.3966 4276 413972 4274 0.00% 99.95% 0
83%%]686(: ,fggé%gA H%{EZEE;@ 413018 4.266 41.3022 4.254 0.00% 99.72% o)
Sisl’)Bégg /gggsozlA 'Ifégﬁyqi 41.2723 4.276 412735 4273 0.00% 99.93% 0]
Si%%gg :ggg%p‘ _E‘%EE?H 41.3580 4.275 41.3593 4.273 0.00% 99.95% 0
82%%6833063%}\ . ?{E?ﬁ 412073 4259 41.2074 4248 0.00% 99.74% 0
SESDBC:?E fggélzf\ ﬁ%ﬁiﬁ 41.1185 4.274 41.1191 4271 0.00% 99.93% 0
82%8&25233121;& ﬁ%gﬁi‘;‘m 41.0791 4.267 41.0804 4.260 0.00% 99.84% 0]
sisgégggggg;\ E%EFEE;FE 41.3219 4.278 413231 4.276 0.00% 99.95% o)
Sgggggfggg? H?EE;E 41.1657 4265 41.1664 4.259 0.00% 99.86% 0
8;?&2? ggg?i;‘ ﬁ%%ﬁ?h 41.4321 4272 41.4333 4.265 0.00% 99.84% 0
UTF=EH
B LA V-G DR R F-RAG ORI, TS, TRk, R, TRk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

Form No.: QF-QSP-LAB-1026-09G
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ik A WKL H 4 il
No. Name of test items Shock
ﬁﬁ%_@_ #ﬁ'ﬁ'ﬁ?& iﬂ“ﬁ_ﬁﬁ Before test iﬁ“ﬁﬁ After test ﬁﬁﬂﬁﬁe 3]?]'/!3’5 %E mlﬁi:
-J Rl . "
Sample : e = Mass loss | Residual | #55
Sample No. staus | CEMUBTRL | FFEORE | dibRE | FFEiUE %) . OCV | Test
m; (g) Ui (V) m;(g) U, (V) (%) result
8SSB18C09632A | Hikseic i
NDG66A007D leye fulctly 413972 4274 413978 4272 0.00% 99.95% 0
charge
8SSB18C09632A | HUkELRKH 3
NDG66A00DQ e ally 41.3022 4254 413026 4.254 0.00% 100.00% 0
charges
8SSB18C09632A | Hiksed7iis
NDGSEANOD!] lc]yc I‘ul‘:y 41.2735 4273 412747 4272 0.00% 99.98% 0
charge
8SSB18C09632A | Hikse&zi
NDG66A00BY loe Iulclly 41.3593 4273 41.3606 4273 0.00% 100.00% 0
charge:
8SSBI18C09632A | Hikseiuim
NDG66A00DU e ully 41.2074 4.248 412075 4.248 0.00% 100.00% 0
charge:
SeBBIACORABON. | MAREER || o o 4271 41.1197 4270 0.00% 99,989
cye fully # : . : , ¥
NDG66A0OEU | 'o¢i 0 s | L
8SSB18C09632A | HikseFei
Teyc fully 41.0804 4.260 41,0817 4,259 0.00% 99.98%
NDG66A00AT ) o 0
8SSB18C09632A | Hikse®icH
leye full 41.3231 4276 41.3243 4275 0.00% 99.98%
NDG66A0099 | 'ayefull 4 sl O
8SSBI18C09632A | HksELzMh
leye full 41.1664 4.259 41.1671 4258 0.00% 99.98%
NDG66A00DC | o fuly ¢ % | ©
8SSB18C09632A | HksERIH
Leye fully 41.4333 4265 41.4345 4263 0.00% 99.95% 0
NDG66A007X e 7 7
N = |

e LR V-HESG DR RS PR OB, ToHs, oMk, Joms, sk,

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting,

& no fire.

no disassembly, no rupture

Form No.: QF-QSP-LAB-1026-09G
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5 5 WA 47 AN e
| No. Name of test items External short circuit
: R i 2R T S5 125 YL g
= 1 _El_ __‘: 4] ).;{( - -+ ~
FRAMGS FRAtRAS Max. External Temperature AL [iaEs
Sample No. Sample status ('C) Test result Remark
8SSB18C09632A HWseA T 56.8 o :
NDG66A007D leye fully charged :
8SSB18C09632A Wikse e o 56.7 o /
NDG66A00DQ leye fully charged :
8SSB18C09632A Hikse 4o 562 o /
NDG66A00D] Ieye fully charged ”
8SSB18C09632A ke Tom 56.0 0 /
NDG66A00BY leye fully charged :
8SSB18C09632A Briksed o 555 0 /
NDG66A00DU leye fully charged ¥
8SSB18C09632A HksEA o 56.6 0 /
NDG66A00EU leye fully charged i
8SSB18C09632A Biksed ol 66 o ;
NDGG66A00AT leye fully charged *
8SSB18C09632A Hiksee ol 56.3 0 /
NDG66A0099 leye fully charged 2
8SSB18C09632A [ERY.E e L A 554 0 /
NDG66A00DC leye fully charged 2
8SSB18C09632A W ikseddom 54.9 0 /
NDG66A007X Ieye fully charged i
NS

e DRk R-BER; F-lk; O-Tofitk, s, K.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.

Form No.: QF-QSP-LAB-1026-09G
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75 - WkHH 48 |
No. Name of test items Crush
n P AT e 5 S i
e | s, | ol B, | MERAE i

021656541285 Icf?;”;uij:"ffjjw 25.5 0 /
021656541105 [cﬁc”s\o’fif;a%ty 25.5 0 /
021656541405 ljj‘;”s‘oij"ffjgw 24.8 0 /
021656511137 ij;jffﬁﬂy 27.1 0 /
021656541240 ic’ff;’foiszﬁfw 26.6 0 /

¥ Dk Flk; O-Fofitdk, Jelk.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-09G
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g - WATH 4R | et
No. Name of test items Overcharge
Feih g FEfRAS W45 Ak
Sample No. Sample status Test result Remark
8SSBI18C09632A Hthkse o,
NDG66A0087 leye fully charged 0o /
8SSB18C09632A TR TEH 10) /
NDG66A00E6 Leye fully charged
8SSB18C09632A Hikse4iom o) /
NDGG66A00BT leye fully charged
8SSB18C09632A T, 0 /
NDG66A00GP leye fully charged
8SSB18C09632A S & s i) 0 /
NDGG66A00ODS S0cye fully charged
8SSBISCO9632A | 50 scasert 0 /
NDG66A00ODZ S0cyce fully charged
8SSB18C09632A 50 KsEaFel 0 /
NDG66A00ODYO S0eye fully charged
8SSB18C09632A 50 sE LT 0] /
NDG66A00GF S0cye fully charged
NS

¥ D-fiRk;  Flk; O-TfiMk, ok
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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7 ) WIkSIH &R | mlion
No. Name of test items Forced discharge
FE 4 5 AR A DA 44 gin
Sample No. Sample status Test result Remark
021656511060 | | MHESMEL 0 /
021656511356 mff.ﬁf{ﬁlfgc ; 0 /
021656511132 | | MkEEME 0 /
021656511448 wa‘éffffﬁﬁ;‘?gﬁ ; 0 /
021656511149 | | HUEEHL 0 /
021656551401 | | HIEEML 0 /
021656511131 | | HKSERHL 0 /
021656551530 | | Mikicamn 0 /
021656511265 ]cyf"riﬁfs’fﬁfg G 0 /
021656511693 | | WRIERHL 0 /
021656551487 | 0 WML 0 /
021656551596 | 0 KELML 0 /
021656551511 so;fliﬁl?cﬁ;ﬁ;lé " 0 /
021656551344 | 0 WIEEHE 0 /
021656551656 | 0WEERL 0 /
021656551306 mjfl.ff,";'ﬁﬁi;'fgm 0 /
021656551618 | OUSELIL 0 /
021656551481 | SOWERHL 0 /
UIIGSERISES. | FImER 0 /
021656511044 | % 1%?‘;?15&;2(1 0 /

H: DR F-lk; O-Tofitdk, Jokk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement
| 21 U TGS S A AN IR

The test report is invalid if not affixed the official seal

2. KR S TE R

of the laboratory to it.

The test report is invalid if it is blotted out.
3. JEREZEFTRMSEIL, DO FTRLARE R 3.
The conclusion of the consignation test is only valid for the provided sample.
4 ARG RGAIRENTT, R,
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

LRy

ARSEHTREVARRREAT B2 IR b

Dong guan Amperex Technology Limited Test Center

bl o AR AR SE AR IR T D K 1

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HLIE Tel. : +86-0769-88989149

fEH Fax.: +86-0769-88989483

Rk Website : www.atlbattery.com




